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CUSTOMER NAME: BEIJING NEW BUILDING MATERIALS PUBLIC LIMITED COMPANY
ADDRESS: TOWER A,BNBM CENTER,FUTURE SCIENCE PARK,NO.8,QIBEI
ROAD,CHANGPING DIST,BEIJING,PEOPLE'S REPUBLIC OF CHINA

Sample Name :  GNG Standard Gypsum Board
Product Specification : 2440x1220x12
Manufacturer :  Beijing New Building Materials Public Limited Company

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the s
information provided by client.
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T it m
No. Test(s) Requested Result(s) Comments
BS 476 Part 6:1989+A1:2009+C1:2014 Fire tests The tested sample complies with
1 on building materials and structures Part 6 Method Regfer o ekt the requirement of Class 0 of UK
of test for fire propagation for products. ‘wmatlons 2010
BS 476 Part 7:1997+CORR:2014 Fire te gaa\ﬁad Document B(2006

?g'l?ﬂﬁf\ alid unless end; Dedmon) Volume 1-

2 tes oﬂﬁgrmmﬂﬁ'&ﬁguﬁ&? on rB taui'gfnﬁ |~/\o’rercl:5°\§5\11d. Dvyg;ﬂigﬂg_gse, appendix A

spré&ad of flame of proﬁihlﬂd Umon paragraph 13.
BS 44970 : ests on building
3 materials and structures-Part 4: Non-combustibility | Non-combustible /

test for materials.
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Test 1

Test conducted
This test was conducted in accordance with the procedure specified in BS 476 Part
6:1989+A1:2009+C1:2014 —Fire tests on building materials and structures — Part 6: Method of
test for fire propagation for products.

Sample details
Sample description* GNG Standard Gypsum Board
Thickness 12mm
Color Grey e
\ Y]
Specimen size 225mmx rseu i
P 1d ynless endo
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Test details

Prior to testing, the sample was conditioned fo constant mass at a
Conditioning of specimens: temperature of (23 £ 2) °C, and a relative humidity of (50 + 5) %, and
maintained in this condition until required for testing.

Exposed Face: Marked surface

Form in which the specimens

Composite
to be tested
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IV. Test results

Throughout the test on each specimen, carefully observe the material's behaviour within the apparatus
and take special note of any of the following phenomena listed in clause 9.2 of the standard. None of
the listed phenomena was observed and the test results on all three specimens tested were valid.

The index of the performance for the specimen was determined as follows:

=3 0, -0, r—mﬁ 9 =200, —6.
Sy :Zr=0.5 10 S5 321_4 » Sy Z:_u 107 S S +S +S

Where:
S = index of performance for each of the specimens tested and S1, S2 and S3 are sub-
indices
t = Time in minutes from the origin at which readings are taken

5_, = Temperature rise in °C for the specimen at fime f.

eibhis assessrreMLeshiaRothis ttm"{gltl

China Union Building Materia
X I—I. +1 -l-r
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Where, ;, i, and Qare given by the expressions:
i =%[(S,)_4+(S,)B+(S,)C], iy = Y[(85),+(85); +(85)e ] 75 = /[(S +(8,)p +(55)]

The following test results were obtained for each specimen tested:

Sub - indices Index of performance
Specimen No.
81 Sz 53 S
A 0.0 0.0 0.0 0.0
B 0.0 0.0 0.0 0.0
C 0.0 0.0 0.0 0.0
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Number of Specimens Sub-index | Sub-index | Sub-index | Fire Propagation index
tested i iz i3 !
3 0.0 0.0 0.0 0.0
Test 2:

I. Test conducted

This test was performed in accordance with the procedure specified in BS 476 Part
7:1997+CORR:2014 Fire tests on building materials and structures Part 7. Method of test to determine
the classification of the surface spread of flame of products.

Il. Sample details

Sample description*

Thickness

Color - “enf_/’qe
S L el

|l

The akbve data and inform

a were submitted and identified on behalf of the client.

or the authenticity, integrity and results of the data and information and / or

the validity of the conclusion. results apply to the sample as received.

lll. Test details

Prior to testing, the sample was conditioned to constant mass at a
Conditioning of specimens temperature Of (23 + 2) ﬂc, and a r61at|\fe humid]ty Of (50 - 10)%, and
maintained in this condition until required for testing.

Exposed Face: Marked surface
Form in which the specimens to .
Composite
be tested
Mounting of specimens Unexposed face of the specimen placed directly on, and in direct contact

with, a backing board without any adhesion or mechanical fixing.

irradiance along horizontal reference line on the calibration board
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Distance along reference line from inside edge of specimen

Irradiance / (kW/m?2)
holder

mm Speci i Max.

WMM@ Randorsed P || 330
This assess e 205 215

. ‘Lal: ricl .
Citga Union Buitding Meater 5 g/ | 15.0

s

i m—— T —_— 10.0 9.5 10.5

675 7.0 6.5 75

825 5.0 4.5 55
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Specimen No.

2

3

4|

> |

»

Distance (mm)

Time to travel to indicated distance (minutes:seconds)

75

165

190

215

240

265

290

375

455

500

52

-

/
s o5

?75

Xe——

750

785

825

Maximum distance
traveled at 1.5 minutes

(mm)

<75

<75

“ZTH

<75

<75

<75

Maximum distance
traveled during the whole

test (mm)

<75

<75

<75

<75

<75

<75

Time to reach maximum
distance traveled

10min

10min

10min

10min

10min

10min

Observations during test

charring

charring

charring

charring

charring

charring
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Note: 1. “-" Not reached the reference line
2. Six specimens are usually tested. If the test on any specimen is deemed to be invalid, as
defined in the standard, it is permissible for up to a maximum of nine specimens to be tested in
order to obtain the six valid test results.
The classification limits specified in BS 476-7:1997+CORR:2014 are given in Appendix 1.
Criteria for classification:

If the prefix “D” or suffix “R” or “Y” is included in the classification, this indicates that the results should

be treated with caution. An explanation of the reason for prefix and suffixes is given in Appendix 2

Appendix 1 Classification of spread of flame

Spread \id un\esﬁma‘l spread of ﬂ@)
i not YO A
Classifi iém [1est \'QQH‘for o(_i\e WWECM%
This P (mﬂ—\mc Un ‘ﬁ_,,\‘-ﬂ/——(mﬁ)" in sample(mm)

Clads 1 /__ 165 165+25
CladsZ—1" 215 215+25 455 455+45
Class 3 265 265+25 710 710+75
Class 4 Exceeding the limits for class 3

Appendix 2 Explanation of prefix and suffixes which may be added to the classification

1. A suffix R is added fo the classification if more than six specimens are required in order to obtain

six valid test results (e.g. class 2R).

2. Aprefix D is added to the classification of any product which does not conform to the surface
characteristics specified in the standard and has therefore been tested in a modified form (e.g.
class D3).

3. Asuffix Y shall be added to the classification if any softening and/or other behaviour that may

affect the flame spread occurs.
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Classification: In accordance with the class definitions given in BS 476 Part 7:1997+CORR:2014,
the tested sample is classified as Class 1.
Requirement of UK Building Regulations 2010 Approved Document B ( 2006 edtion ),

Volume 1-Dwellinghouse appendix A paragraph 13:
A Class 0 is the highest national product performance classification for lining materials, and the

requirements laid down in the UK Building Regulation 2010 Approved Document B(2006 edition),

conditions of the test. They are not intended to be the sole criterion for assessing the potential fire
hazard of the product in use.

The test results relate only to the specimens of the product in the form in which were tested. Small
differences in the composition or thickness of the product may significantly affect the performance
during the test and may therefore invalidate the test results. Care should be taken to ensure that any
product, which is supplied or used, is fully represented by the specimens, which were tested.
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Specimen for BS 476-7
N
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Test 3
TESTS AND RESULTS

Test Conducted:

This test is conducted in accordance with BS 476-4:1970+CORR:2014 Fire tests on building materials and
structures-Part 4: Non-combustibility test for materials.

Conditioning of specimen:
Preconditioning: Temperature: (60+5)°C; Duration: 24h

Designation of non-combustibility:

The material shall be deemed non-combustible |

Test Results:

Specimen AT (C) AT (C) Flame continuance (s)
1 10.9 -29.6 0
10.1 -23.0 0
11.7 -29.7 0

Remark: AT;-Temperature rise of the furnace thermocouples above the initial furnace temperature;
AT.-Temperature rise of the sample centre thermocouples above the initial furnace temperature;

Conclusion:
According to the test result, the submitted material shall be deemed non-combustible.
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SAMPLE INFORMATION AND PICTURES

Density: 650kg/m?
Actual size of Specimen: 40mmx40mmx10mm

********End Of report********

Unloss otherwise agrood in writing. thls documaent Is issued by the C subject to ts General Conditions of Service printad overieaf,
available on reguest or accessible at hilpg://www.sgs.com/en/Terme-and-Conditions, Attention (s drawn to the limitation of liability,
Indamnification and jurisdiction lssues defined therein. Any holder of this document is advised that information contained hereon reflects
the Compeny’s findings al the tima of its intarvention only and within the limis of Client's instructions, i any. The Company' s sola
rasponsibility is to its Client and thia document does not exonerate parties to a transaction from exarcising all their righta and obligations
under the transaction documants. This document cannol be reproducad except in full, without prior wntlen approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appoarance of this document is unlawful and offenders may be prosecuted
to the fullest exient of the law. Unless otherwise stated the resulls shown In this test repon refer only lo the sample(s) tested and such
sampla(s) ars retained for 30 days only

Artantian: To check the authenticity of testing finspiection rapor & cortificate, please contact us at teiephone: (88-755)8307 1443
ot email CH.0occheck@ega.com
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